AD=-758 265

SEWAGE TREATMENT PLANT EVALUATION,
GEORGE AIR FORCE BASE CALIFORNIA

Albert M. Elliott

Environmental Health Laboratory
Kelly Air Force Base, Texas

August 1969

DISTRIBUTED BY:

National Technical information Service
U. S. DEPARTMENT OF COMMERCE
5285 Port Royal Road, Springfield Va. 22151




SEWAGE TREATMENT PLANT EVALUATION
George AFB CA

August 1969

EHL(K) 69-25

USAF ENVIRONMENTAL

HEALTH LABORATORY

KELLY AFB, TEXAS

APPROVED FOR PUBLIC RELEASE AND SALE: DISTRIBUTION UNLIMITED.




TP -

n—"

ol ) =

S ity Clasailic atton

DOCUMENT CONTROL DATA R & D

{

b c c
LI N LERY . LR A A 4

Sevanity cdessilic @ttt ob tttie taady ol eliatias 1 @ind hidesiting s tafive st Lo sutoiod whon the rwiall tepatt 1y lasatiieds
[...]
partial secondary treatment is being provided for the sewage and that a
large quantity of industrial waste high in Biochemical Oxygen Demand (BOD)
is being discharged with no treatment. The construction of additional
family quarters on base with the resultant increase in sewage flow will
place an additional burden on the sewage treatment plant and further reduce
its effectiveness.

2. Adequate sewage and industrial waste treatment can be provided by:

a. Completion of a FY 70 MCP project to correct hydraulic
deficiencies for the main sewage treatment plant.

b. Diversion of acceptable industrial waste after oil separation
to the sanitary sewer.

c. Construction of one additional waste stabilization pond 7.5
acres in size and a more efficient discharge facility for the final pond or
cell.

d. Reuse of a large quantity of the water from the stabilization

ponds for irrigation (or disposal by irrigation) throughout the year.

e. Practicing land disposal of liquid digested sludge.




Y g T . . L ™
7 ’ : " W s " ey " Rl e g G
. e T i -y TR v —

ITI. DISCUSSION

| A. General j
: . 1. George AFB CA is an installation of the Tactical Air Command ?
t . (TAC). The primary mission is that of fighter pilot training. The base is :?
E ) located in the higher Mojave Desert near Victorville CA somewhat remote from :
a metropolitan area that couid support the base's military and dependent f
population in terms of off-base housing. This has led to the construction :

of some 1200 on-base family quarters. The construction of 172 additional

housing units on base is in progress and ar additional 200 prototype houses 1

] have been approved by DOD. In addition to the 372 quarters under construction
or approved, 172 quarters are in the initial programming stage.

2. The average annual precipitation at George AFB is 4.1 inches.
The coldest month is January with a mean temperature of 45°F. The warmest
month is August with a mean temperature of 80°F. Appendix A contains monthly
climatology summaries of the base.

3. The potable water consumption at the base is highly seasonal.
During the colder months (October through February) the average demand is

1.5 MGD. During the warmer months (March through September) the average

demand is 5.0 MGD. Peak daily demands during these warm months have reached
7-8 MGD. During the same warm months the sewage treated has averaged 1.1
MGD. Almost 80% of the potable water consumed during the warm morths is used
for irrigation or other exterior uses and is not processed through the sewage

treatment plant.

B. Industrial Waste and Its Treatment

1. A survey of the base revealed that only one segment of the

3




storn drainage system is used for the discharge of industrial waste. This
segment drains the flight line and ramp area and daylights to an open ditch
approximately 300 ft WSW of the sewage treatment plant. Effluent from the
base’s sewage stabilization ponds is discharged to the same ditch approxi-
mately 1/2 mile downstream.

2. The result of chemical analysis of this industrial waste is
contained in Appendix B under Station 10. The average BOD of 6 daily
composite samples was 230 mg/1. The waste as expected was high in detergents
having an average MBAS of 161 mg/1. The bulk of the waste originates at 4
aircraft washracks along the flight line. 0ils and grease concentration
averaged 6.9 mg/1, however, this concentration is not truly representative
of the oils and grease due to the method of sampling. The samples were taken
at mid-water depth behind a weir installed for flow measurement in the
outfall culvert. Large quantities of free floating surface o0il along with
masses of grease floc were noted flowing over the weir during frequent
visual observations. A large quantity of solids having the appearance of
oil coated grit were also deposited behind the weir. The samples as
analyzed would be similar to the waste after free o0il and grease separation
and to some extent settleable solids removal.

3. The average daily flow pattern of the waste measured during the
survey is illustrated in Figure 1. Peak flow observed was 145 gpm and the
six day average flow was 78,000 GPD.

4. Executive Order 11288 and AFR 161-22 requires secondary treatment

of all waste. The industrial waste at George AFB can be effectively treated

in combination with domestic sewage. Prior removal of the free
4

.




0il and grease and grit solids should be provided. A single conventional
free oil separator with provisions for grit removal should suffice for
i . . prior treatment. The unit should be installed near the existing outfall,
, : Provisions for automatic diversion of storm runoff should be provided.
| The effluent from the unit should be discharged to the most convenient

sanitary sewer of sufficient size.

—— T —————

175 ]
8 150-
=
L -]
5
2 1254
=
.. Z 100-
3 -
: a
y-j?ﬁ-
[~
-
4 35[]"
25+
8 -—
n L) | IR | ] . . =Sl ol i
L= T = | ] o (=] = o O
| sa$8§s§s§a§ﬁ$
g QDE—"F"—‘NNNE{D
'. | Time of Day
E‘ y 1 Figure 1 Industrial Waste Flow, Field

Survey 13-19 Aug 69
George AFB, Calif




C. Current and Projected Sewage Flows

1. Appendix B contains sewage and industrial waste flows measured
curing the six day survey period. Appendix B also contains sewage flow
data extracted from the sewage treatment plant's flow recorder charts for
six warm months. Close agreement was found between calculated flows based
upon direct depth measurements in the plant's Parshall flume during the
survey and that of the plant's chart recorder.

2. The average daily sewage flow measured during the six day
survey neriod was 0.97 MGD. Industrial waste water discharged to the storm
drainage averaged 0.078 MGD. Figure 2 reflects these flows by time of day.
There was good agreement between direct field measurements of flow and that
of the plant's recorder at the same time. The average daily flow over
six warm months during 1968 from the plant's recorder is therefore used
as a base to project future flows.

3. The current average daily sewage flow is 1.12 MGD. The
projected average daily sewage flow with 372 additional family quarters
including 0.078 MGD of industrial waste is 1.36 MGD. The projected
average daily raw sewage flow with 563 additional family quarters is
1.45 MGD. The projected flows provide an ailawance of 425 GPD per family
quarter in addition to the industrial waste. Ficure 3 reflects the
current and projected flows by time of day.

4. The hydraulic design of the plant shcuid be based upon the
expected peak day, peak flow. Twice the average day peak flow should
suffice; i.e., approximately 4.0 MGD (2800 GPM) for 563 additional

quarters.

6

St




.G

o

FIGURE 2
AVERAGE DAILY SEHAGE AND INDUSTRIAL HASTE FLOWS

-. &% n ™,

Vt- cornrm ev i’ “ \Iﬂo

r‘&-LD th'-w\}‘\:o"l-\T UA o.\
(1I2-i0 AUC 169

AVG Df\cl— ¢ hO‘ :‘,..' .

LRI Y

v W Wl s o Ve o

AV CAILY FLCV/
‘Vb\-ll\ —) \

Reproduced from
best available copy.

o-n;\-- "~ -

. “-'¢¢ W/ o Dd:“" .. 7



FIGURE 3
CURRENT AND PROJECTED SEWAGE FLOW

" .

N . . -

v o A T VO ...a,‘a-'o.
/-

oo

Fa RaiadR NI

\é"\\)

Y

E0T AVG ALY SEWAGE FLOV —/

ATNMENT PLANT FLOW RECORC. 03

(May to October 1968)
Reproduced from °
best available copy.

¥ T PSP,
'
\




D. Sewage Treatment Plant Projected Biochemical Oxygen Demand (BOD)
and guSpended Solids (S5S) Loadings

1. The two most commonly used parameters in the design of sewage

treatment plants are BOD and SS in conjunction with the quantity of sewage.

S T R S TP T R ™ P W S

Appendix B contains chemical and physical analysis results performed during
the survey.
2. The average BGD concentration of the raw sewage was 201 mg/1
during the survey period and the average SS concentration was 151 mg/}.
The BOD of the industrial waste was slightly higher (230 mg/1) than the j
sewage, however, its SS was only 27 mg/1. As the industrial waste flow
represented only 8 per cent of the total sewage flow it is considered to
have the same characteristics of the rav sewage provided prior treatment
consisting of free oil removal is provided.
3. Due to lack of laberatory facilities, no BOD or SS determinations
are being accomplished by plant operators, hence, not available for 1
compar<son with the survey data. The BOD and SS concentrations found during |
the survey, therefore, are used to project these loadings on the sewage

treatment plant with the additional quarters. Table 1 lists the current ]

and projected BOD, SS, and hydraulic loadings on the sewage treatment
plant. The projections assume the BOD and SS concentration: remain constant ;
with increased flows. Design and sizing of individual treatment processes

for biological treatment are normally based on average daily flows.

9




;
TABLE 1
SEWAGE TREATMENT PLANT CURRENT AND PROJECTED BOD AND SS LOADINGS
f
* Current Projected
Surve Plant Records 372 Addt'l 563 Addt'!
‘6 Day Avg) (6 month Avg) Qtrs Qtrs
[ Hydraulic (MGD) 0.97 1.12 1.36 1.45 ‘
BOD .‘
mg/ 1 201 201 201 201 :
1bs/day 1622 1874 2270 2420
Suspended Solids 4
mg/1 156 156 156 156
| 1bs /day 1262 1460 1795 1927
|
[
10




£. Current and Projected Unit Treatment Process Loadings and
tfficiencies

1. Excluding separate sludge digestion and stabilization ponds
which are discussed elsewhere, the main sewage treatment plant at George
AFB involves the following processes in the order listed:

a. Comminutors (cutting bar screens).

b. Primary sedimentation.

c. First stage high rate trickling filters with recirculation
through the primary clarifiers.

d. Second stage high rate trickling filter with recirculation
through the final clarifier.

e. Final sedimentation.

2. Biochemical Oxygen Demand (BOD) Loadings and Removal Efficiencies:

a. BOD loadings and removal efficiencies of each of the above
listed unit processes and the stabilization ponds found during the field
survey are sumarized in Table 2. There is good agreement between the
efficiencies found for the main plant in the field survey and those calculated
using National Research Council (NRC) equations based on a study of military
installations. (See Appendix C for calculations and comparisons.)
Tables 3 and 4 contain the projected RN loadings and removal efficiencies
of the units for 372 and 563 additional family quarters respectively. The
projections assume the current FY 70 MCP project will correct hydraulic
(pumping and piping) deficiencies except the 1ift pump to the second stage
trickling filter. Replacement of this pump will have little effect on the
plant's efficiency in that both the filter and the final clarifier will be

11

11




hydraulically overloaded during peak daily flows impairing their effective-
ness.

b. The overall BOD removal efficiency of the main sewage
treatment plant is expected to decrease from a current 81 per cent to about
78 per cent with the additional quarters. In terms of total pounds of BOD
in the plant effluent, this represents an increase from a current 306
Ibs/day to 497 and 561 1bs/day with each increment of family quarters. This
is a significant additional loading on the stabilization ponds following
the main treatment plant.

3. Suspended Solids (SS) Loadings and Removal Efficiencies.

a. The SS loadinas and removal efficiencies of each of the
listed orocesses and stabilization ponds found during the field survey are
sunmarized in Table 5. Tables 6 and 7 contain the projected SS removal
efficiencies of the units for 372 and 563 additional family quarters
respectively. The same assumptions are made as for BOD loadings.

b. The overall SS remowal @efficiency of the main sewage treat-
ment plant is expected to decrease f+xm a current 85 per cent to about 82
per cent with the additional quarters. In terms of total pounds of SS in
the plant effluent this represents an increase from a current 194 1bs/day
to 273 and 335 1bs/day with each increment of family quarters.

$. In addition to correcting hydraulic deficiencies for the main
plant, the FY 70 MCP project provides for the installation of a grit chamber
at the head of ihe plant orior to the comminutors. Operating problems have
been experienced by plant personnel due tc grit deposition in the digesters.
Removal of the grit will also prolong pump life by reducing the grits
12

12




abrasive action. The new grit chamber will alleviate the grit problem.

5. The hydraulic capacity of each of the listed unit processes
has been checked to insure they are within the projected hydraulic loadings
as indicated in Tables 3, 4, 6 and 7. Appendix C contains a supplementary
discussion of the listed unit processes of the main plant ard other items

of equinment which are of more concern in the plants operations and

maintenance.

e

P T —




*j33m 43d sAep G Inoqe Sund50 puoa wody 3baeydsip Len3oy

L 0 0 69¢€ Aevmo.o

0 0 0 90°0

6 001 8t 92°0

L (g)(358322UL)p (o) (3SRAIIUL)TZ 90€ L6°0

v 12 12¢ 98°0

£ sl 8.¢ 98°0

18 L €€ vamum (2)98°0
£ 2€ 091 2€

£l T4 LS8 0/ |

€L 91 92 (r)L101 (1)29°1
G2 2L LLS ét’

8t 4/ 1 7A°A¢ 0mH~

LE £9 0s Aﬁvamow Aﬁvwm ¢

0 0 0 2291 L6°0
11un 3sed 008 3bemas % PaAowdy Aep/sql Q9w

Juantyy3 up bupujewdy z pue mey 40 % se  gog Pailddy patiddy gOog 3lun 03 MOL4

009 ab6emag mey uo paseg paaowdy QoY

paAowdy Q08 % 3dALje|nun)

¢ dqel

(6961 6ny 61-£1)
ejeq A3Aang pat4

STYAOW3Y GNY SONIGYOT 008

*¥93m 43d sAep 2 abaeydsip oy
"3buaeydsip A 1ep abeaaae sajedipur (p)
*43A0-Aua4e) Jeb|e
03 3np uan(jyd ul |/bw g9 03 puod 03 JuaNjuL Uy {/Bw G W04y PISEILIUL UOLILAJUIIUOD (O (€)
*$s3d504d 3bels puodas passedAq Aep/sql 1S Pue Q9W 11°0 (2)
T43L4L4R|D (RULS wOd, AbPNLS pue S43[Ly 3bRIS IST wWOUy UOLIRINIALIAA SIPN|JU] (1) :S3.10N

<
abaeyssiq |eujy 4

(uoLieaodeay)
(354n0) 4109 uoIebraar)
Spuod uoilezi|iqels

(4913140]) LRULY ,¥b)
(433114 ,¥p)
$S32044 3abe3ys pup

(433143 .b¥)
(433144 ,09)
314 buryatay 9beys 3st

(4913tae1) ,pp)

(43131a01) ,G6)
S43LJLaR|) Adewldd

403U Luwo?)

(s)3run




T

"$s3d04d 3beys puodas ssedAq ||tm gog 30 APp/sSqL 98 Pue Q9W 61°0 (2)
(1)

"J3tglde(d |eury woay 3bpN(s pue sua(ty abeys IST wWO4} UCLIR|NDULIBA SAPN|JU] 1SILON 1N
-l
L6Y 9t 1 Spuod4 uoLjezi|iqe3s
g 62 £bs 811 (43tjtae() teuty ,pp)
£ o1 209 8I°1 (493111 ,bp)
8¢ 6 2€ (2)209 (2)81'1 ssadoud abeis pug
2 8 L6Y 06°0 (433LL3 ,th)
£ 8 66 281 (493114 ,09)
0L S 8 (1)06%1 (1)°2 313 burpydray abeys 3st
£2 25 6201 06°0 (43t31ae1d ,99)
Ly S 6502 281 (43131401) ,G6)
SE 0L 25 (1)880€ (1)eL°2 Sadtjtae)) Auewiag
0 0 0 0L22 9g" 1 403NU LUWO)
Jtun 3sed "~ Q0g obemas %  PoAOuWRdY Aep/sqy Q9w {s)atun

3uanyyy3 ut bututewsy % pue mey jo 3 se  (og patiady par(ddy gO§  Itun 03 MO|L4
009 3abemas mey uo paseg parowdy Qo9
paAoway QOg o 9AtLjenwn)

sadjaen; A|lwey |eUOLILPPY Z/€
STVAOW3Y ONV SONIOVOT 008

€ @lqel




°$s3204d abels puodas ssedAq |[Ltm gOg JO Aep/sql SET Pue Q9W 91°0 (2) D
.meu_gc_u—ccwmeogmomvs_mvcmm;mu—_mwmmumumﬁeoum:omua_:ug_umg mmv:—ucmﬁﬁv“muhcz 4;

095 Sh°i Spuod uotjezirqeys
9 ve GGS 61°1 (43tjLae|) feuULy ,pp)
£ 1 £29 61°1 (4331L3 ,bp)

8L 6 2¢ ANVNNm vamﬁ.ﬁ $S3J04d abe3s puz
1 g 2€S 96°0 (493114 ,¥p)
2 S 6901 ¥6°1 (432114 .09)
69 € § (1)4651 (1)06°2 34 butwray dbeys 3sT
£2 26 £601 96°0 (43L3taed ,pp)
X’ 25 S612 p6° 1 (43t3L421) ,6G)
ve 0L 25 (1)262¢€ (1)06°2 S4atjrae|) Aewiad
0 0 0 02v2 Gh'1 403NU LUO)
JLun 3seq 00g abemas % PaArowdy Kep/sqq a9W s)itun

Juanyy3 uL bururewsy ; pue mey jo % se qog Patiddy pai(ddy gog 3iun 03 MoL4
008 abemag mey uo paseg parowdy QOg
paaowdy Og % 3Ar3enun)

sdajJden]) A|iwe; |euollLppy £95
SIVAOW3Y ONV SONIGVOT Q0d

16

v 9lqey




*jaam a3d sAep z abuaeydsip oN
"333M J43d sAep G 3noqe sundd0 puod wouj 3bseydsip enidy -3baeyssip A{Lep abesaae sajedtpul ()
*49A0-A4aed 3ebje
03 anp juanijja ut |/bu 69 03 puod 03 Juanjjur ut |/Bw 22 woLy PISEIUDUL UOLIRJIUIIUOD SS  (€)
*ssad0ud abeys pucdas passedAq sS o Aep/sql 9y pue Q9W T1°0 (2)
"d3LjLae|d (euly wouy Abpn|s pue s43I[tj 3beIS IST WO4) UOLIE[NIALIAL SIPNOU] (1) :SILON

7 \.4
a M
1L 0 0 89¢ ($)59°0 abuaeyosiqg (eut4
(0) (0) (o) 90°0 (uotjeaodea3) ) 1
(21) (oot1) (8p1) 92°0 (354n0) 3109 uoijeblas])
1L () (3583LUL)PT (o (3SRIIIUL) LY 61 L6°0 SpUod uoLlezL|iqals